
EPA 440/1-76/083A 

INTERIM FINAL 

Supplement For 

PRETREATMENT 
to the 

Development Document 

for the 

PETROLEUM REFINING 

INDUSTRY 

Existing 
Point Source Category 

U.S. ENVIRONMENTAL PROTECTION AGENCY 

MARCH 1977 



INTERIM FINAL SUPPLEMENT 
FOR 

PRETREATMENT 
TO THE DEVELOPMENT DOCUMENT 

FOR THE 
PETROLEUM REFINING INDUSTRY 

EXISTING POINT SOURCE CATEGORY 

Douglas M. Costle 
Administrator 

Thomas c. Jorling 
Assistant Administrator 

for Water & Hazardous Materials 

Albert J. Erickson 
Acting Deputy Assistant Administrator 

for Water Planning & Standards 
~~osr-4,.~'.s> 

;•Jft \ 

\~' 
.... ,.-4, ~d-.t.;/ 

Robert B. Schaffer 
Director, Effluent Guidelines Division 

Dennis Ruddy 
[...]
Table VII-6 presents the data collected durin9 this study 
for the sour water stripper at indirect discharging refinery 
#17. 

sour Water Oxidizers. Another way of treating sour water is 
to oxidize by aeration. Compressed air is injected into the 
waste with sufficient steam to raise the reaction 
temperature to at least 190 degrees F. Reaction pressure of 
50 - 100 psig is required. Oxidation proceeds rapidly and 
converts practically all of the sulfides to thiosulfates and 
about 10% of the thiosulfates to sulfates. l~ir oxidation, 
however, is much less effective than stripping in regard to 
reduction of the oxygen demand of sour waters, since the 
remaining thiosulfates can later be oxidized to sulfates by 
aquatic microorganisms. 

Oxidation systems using peroxide and chlorine have also been 
identified during this project. These systems operate in 
open tanks, without the use of steam. 

Due to the very low limits required by the county Sanitation 
Districts of Los Angeles County, refineries discharging to 
this sewer system use both sour water strippers and sour 
water oxidizers, in series. Levels of less than 0.1 mg/1 
sulfides in the effluent are consistently maintained by 
these refineries. Los Angeles County also maintains a 

58 



TABLE VII-6 

SOUR WATER STRIPPER OPERATING DATA 
FOR 

Refinery #17 

Operating Data 

Hydrogen Sulfide Ammonia 
Date In Out In Out 

6/74 126 2 112 52 

7/74 120 1 105 50 

8/74 100 3 95 48 

9/74 104 0 100 50 

10/74 95 0 90 46 

11/74 112 1 102 51 

12/74 102 1 98 47 

1/75 80 0 85 40 

2/75 86 0 87 44 

3/75 78 0 84 46 

4/75 92 1 98 50 

5/75 100 1 110 55 

6/75 98 0 110 56 

7/75 115 1 120 58 

8/75 110 2 118 58 

9/75 120 1 124 55 

10/75 116 0 120 56 

11/75 98 1 104 48 

12/75 80 1 92 44 

59 



restriction of 50 mg/1 of thiosulfates to control the 
chlorine demand at the sewage treatment plant .• 

Table VII-7 has been extracted from the 11 1972 API Sour Water 
Stripping survey Evaluation" (24) • As can re!adily be seen, 
these treatment systems are capable of removing virtually 
all of the sulfides present in the wastewater regardless of 
the raw feed concentration. 

Phenol Removal Systems 

The removal of phenols by end-of-pipe treatment systems has 
been demonstrated in this as well as in other industries. 
Phenol removal as a pretreatment operation involves the 
treatment of sour waters prior to dilution by other process 
waste streams. There are two major techniques practiced by 
the refining industry for the pretreatment of phenols-­
biological treatment and the use of sour waters as make-up 
to the desalter. 

Recycling to the Desalter. The use of sour waters as make­
up to the desalter is a proven technology in the industry. 
Phenol removal efficiencies will vary greatly depending on a 
number of factors, but the most important factor is the type 
of crude being refined. 

Data were obtained on the removal efficiencies accomplished 
through the application of this technology at Refinery tl8 
and are presented in Table VII-8. A total of three indirect 
discharge refineries (numbers 17, 18 and :22) have been 
identified that treat their sour waters by recycling to the 
desalter after stripping. 

Industry has suggested that the crude source can have a 
significant effect on the practicality of recycling sour 
water stripper bottoms to the desalter. For t:!xample, it has 
been contended that the use of sour waters to desalt heavy 
california crudes can lead to the formation of emulsions in 
the desalter effluent. The Agency solicits information 
relative to this contention such that the existence of 
desalter effluent emulsions and their effects on end-of-pipe 
treatment can be quantified. 

Biological Treatment. Biological oxidation has been used 
successfully to treat industrial wastes containing phenol at 
various concentrations. Since phenol is a bactericide, it 
can have the effect of inhibiting biological action in a 
treatment plant not acclimated to phenolic wastes. However, 
biota can become acclimated to the phenol by developing 
strains of organisms resistant to phenol that are able to 

60 



CODE NO. 
REMARKS 

EH Control 
RAW FEED 

Flow- gEm 
TemE - "F 
NH3, Avg. - EEm 
H2S, Avg - EPm 
Phenols, Avg - :e:em 
EH, Avg. -

TREATED WATER 

Flow - tn~m 
TemE· - OF 

NH3, Avg. - El~m 

H2S, Avg. -ppm 
Phe:1ols, Avg:. - :e:em 
Thiosulfate - :e:em 
EH Avg. 
DisEosition 

STEAM 
Flow- SCFM 
Flow - lb/hr 

AIR 
Flow- SCFM 
Flow - lb/hr 

TOWER 
Diameter 
Height 
No. of Tra:y:s 
TyEe of Tra:y:s 
Stages 
TemE· To:e 
Tem:e. Bot. 
Pressure Top 
Pressure Bot. 

TABLE VII-7 

SUMMARY OF OPERATING DATA 
SOUR WATER OXIDIZERS 

(Reference #24) 

16 
1st Stage 2nd Stage 
Oxidizer Amn"lonia 

Stri er 
Caustic None 

29 19.6 
100 210 

2,000 1, 700 

39B 

175 

9,000 
1, 160 0 10,000 

38 34 
12 10 9.5 

31.8 20.4 185 
210 245 200 

1, 700 200 7, 100 
0 0 0 

34 32 
2,800 

10 10 
2nd Stage Sewer Storage 

23 
1, 500 3,300 

217 
5,400 

4.5 3 7 
50 40 50 

15 
Valve 

4 4 
210 235 220 
200 245 200 

37 10 85 
85. 15 140 

61 

45 46 
2 parallel 
Oxidizers 

Caustic Caustic 

110 530 
110 109 

3,550 6,510 
4,740 8,800 
1, 100 141 

8.2 

115 
200 198 

2,760 3,800 

<I 0 
1, 000 l41 

8,800 
9 

Sewer Sewer 

3,000 8,350 

500 5,600 

6 9.5 
83 50 
26 

Bubble Cap 
4 

200 210 
187 200 

40 40 
72 85 



Date 

5/13/76 

5/14/76 

5/17/76 

5/18/76 

5/21/76 

TABLE VII-8 

OPERATING DATA FOR THE 
REMOVAL OF PHENOLS IN THE DESALTER 

Refinery #18 

Phenol Concentration, mg/1 

Influent 

55 

55 

104 

93 

63 

62 

Effluent 

8 

10 

14 

25 

8 



utilize phenol as food material. Biological treatment 
systems can thrive on phenolic-bearing wastes and oxidize 
the phenols to innocuous substances. The most effective 
technique for biological treatment appears to be the 
completely mixed activated sludge process with detention 
times of about 24 hours in the aeration tank. This 
technique tends to minimize the adverse effects of sudden 
changes in concentration (i.e., shock loads) of phenols or 
other pollutant parameters. It is also possible to minimize 
these fluctuations in influent phenol concentrations by the 
use of waste water equalization techniques. 

Biological treatment for phenol removal is practiced in a 
number of refineries at which the combined plant effluent is 
treated biologically for removal of oxygen demand in 
addition to phenol reduction. However, treatment for 
specific removal of phenol in the sour water stream by 
biological means has been identified to be in use at only 
one refinery. This refinery is a direct discharger and is 
coded #52 in the "1972 API Sour Water Stripping survey 
Evaluation" (24) discussed previously. No refineries that 
are presently discharging to a POTw have been identified as 
using this technology. 

The phenol pretreatment system at plant #52 consists of an 
aeration tank with a detention time of 3.6 days at the 
design flow rate of 100 gpm. Two 20 HP surface aeraters are 
used to supply the oxygen. 

Figures VII-1 and VII-2 present probability plots for the 
phenol concentrations entering and exiting the bio unit. 
This facility is averaging 99% removal of phenols. It 
should be noted that the unit has experienced foaming 
problems that have affected the plant's operations 
periodically. The data presented in the probability plots 
are based upon approximately 150 daily samples taken over an 
eight month period. 

Activated carbon. The capability of activated carbon to 
adsorb phenol is well established in the literature. 
Howeverr the pollutant category of 11 phenol" can include many 
compounds with widely varying rates of adsorption on carbon. 
Activated carbon is in general a nonselective adsorbent. It 
will adsorb other organics as well as phenols; important 
factors to the effectiveness and economics of the process 
are the relative concentration of the various organic 
compounds, the rate of adsorption, the equilibrium concen­
trationr and the capacity of the carbon. 

63 

t 



FIGURE VII-1 

INFLUENT PHENOL CONCENTRATION 
TO BIO-UNIT AT PLANT 52 

(API STRIPPER SURVEY CODE) 

PROBABILITY PLOT 

\ 



FIGURE VII-2 

EFFLUENT PHENOL CONCENTRATION 
FROM BIO-UNIT AT PLANT 52 
(API STRIPPER SURVEY CODE) 

PROBABILITY PLOT 

65 



The use of activated carbon for phenol removal is not widely 
practiced in 
dischargers 
pretreatment 
POTW. 

the refining industry. There we~re no indirect 
identified that used activated carbon 
for phenol reduction prior to discharge to the 

Chemical Oxidation. A number of relatively common oxidizing 
agents are capable of oxidizing phenol. These include 
ozone, hydrogen peroxide, chlorine, chlorine dioxide, and 
potassium permanganate. 

Ozone is a powerful oxidizing agent capable of destroying 
most of the organic compounds, including phenols, which 
contribute to pollutants such as BOD, COD, and TOC. Since 
ozone is too unstable to ship and store, it must be gener­
ated on site with an ozone generator. The generator 
produces ozone by passing air or oxyge~n through an 
electrical discharge. While the use of oxygen results in a 
more efficient generation of ozone than the use of air, its 
use can usually be justified only in larger installations. 

Aside from ozone, hydrogen peroxide is t.he preferred 
oxidizing agent in the remaining group of chemicals. 
Chlorine and chlorine dioxide are relatively low cost 
commercial chemicals, but could tend to form chlorophenols 
which may be more toxic than unchlorinated phenols. 
Potassium permanganate is significantly more costly than 
hydrogen peroxide for equivalent oxidation capacity. 

Chemical oxidation is not widely utilized for phenol 
reduction, and no indirect discharge re·fineries were 
identified that employ this technology. 

Removal of Chromium 

Chromium will appear in the wastewaters from oil refineries 
when it is used as a scale preventative and biocide in 
cooling towers. This type of cooling tower treatment is 
prevalent throughout the industry and is used by many 
indirect dischargers. 

Chromium will be present in the wastewater in both the tri­
valent and hexavalent forms. The first step in chromium 
removal involves the reduction of hexavalent chromium to the 
trivalent state. This is usually accomplished through the 
addition to the waste water of a reducing agent, such as 
sulfur dioxide, ferrous sulfate, or sodium bisulfite, and 
agitating for an appropriate period of time. The trivalent 
chromium is then precipitated by adding lime or caustic to 
the wastewater to raise the pH to alkaline conditions. at 

66 



which chromium has the least solubility in water. 
Flocculants and flocculant aids, such as ferric chloride, 
alum, and polymers, can be added to increase removal 
efficiencies. The wastewater is then fed to a clarifier 
where adequate detention time must be afforded to allow the 
flocculated metallic hydroxide particles to settle out of 
the wastewater. Filtration would usually follow the 
clarification unit to remove suspended solids. 

There are no pretreatment techniques for chromium removal 
presently being used by indirect discharging refineries; 
therefore, removal efficiency data are not available. 

Removal of Oil and Grease 

A major waste emanating from oil refineries is commonly 
referred to as the oily stream. These wastewaters are 
normally generated from many sources and operations within a 
refinery, including pad washings, tank bottom washings, and 
contaminated storm runoff. This waste stream can either be 
treated separately or in combination with the other refinery 
wastewaters. The control and treatment technology for oil 
and grease removal is well known and has been widely 
demonstrated throughout the industry (see Development 
Document, pages 101, 102, and 107). 

Gravity separation is the unit operation employed for 
primary oil and grease removal. The most common piece of 
equipment used in this industry is the API separator. 
Gravity separation is universally utilized in petroleum 
refineries and is described in considerable detail in the 
Development Document (pages 101 and 102). All indirect 
dischargers presently have gravity oil separators as part of 
their pretreatment systems. 

Another type of separator finding increasing use in 
refineries is the parallel plate separator. This technology 
is described in the Development Document (page 102). 
Refineries #4 and #5 are the only indirect dischargers that 
have been identified that use this type of treatment unit as 
part of their pretreatment systems. 

Secondary oil and grease removal may be achieved by several 
unit processes. one of the most effective and widely used 
in petroleum refineries is dissolved air flotation (DAF) 
(see Development Document, page 107). Thirteen indirect 
discharging refineries have been identified that pretreat 
their wastewaters with CAF systems. It is also possible to 
employ multi-media filtration as a pretreatment technique to 
further reduce oil and grease discharges (see Development 

67 



Document, pages 102, 110, and 111). No indirect discharging 
refineries have been identified that employ filtration as 
pretreatment prior to discharge to POTW. 

68 



SECTION VIII 

COST, ENERGY, AND NON-WATER QUALITY ASPECTS 

INTRODUCTION 

This section addresses the costs, energy requirements, and 
non-water quality environmental impacts associated with the 
control and treatment technology presented in Section VII. 
The cost estimates presented do not include land costs. It 
is assumed that ample space is available for the 
construction of any necessary pretreatment systems. In 
addition, the estimates are based on the assumption that no 
unusual foundation or site preparation problems exist. 
These factors are not included in the estimates because they 
are site specific. Land costs and site conditions may vary 
from one refinery to another. Land requirements are 
relatively minimal compared to those for refinery process 
equipment and the land areas required for installation of 
pretreatment systems are expected to be available to 
indirect discharging petroleum refineries. 

The entire segment of the industry discharging to POTW has 
been identified and, except for a few instances, the 
pretreatment systems presently employed at these refineries 
are known. Total costs can be calculated for all indirect 
discharging refineries and are presented in this section. 
In some cases, costs are based on a model plant approach, 
while in other cases, a plant by plant evaluation is made. 

COST AND ENERGY 

Sour Water Strippers 

As discussed in Section VII, the major pretreatment process 
available to the petroleum refining industry for removal of 
sulfides and ammonia from sour waters is stripping. 

The source of cost data for this technology is the 
"Economics of Refinery Wastewater Treatment" prepared by the 
American Petroleum Institute (31). The estimates of total 
capital cost as presented in the reference document are 
shown in Figure VIII-1. These estimates include the costs 
of sour water collection and steam supply to the stripper as 
well as the cost of the stripping facilities themselves. 
The costs shown in Figure VIII-1 are presented in 1972 
dollars; therefore, costs were adjusted by a factor of 1.35 

69 



4 

2 

1 

- 0.5 
~ 

1::8 

U) 

8 
U) 

0 
C) 

~ 
0.2 

..:X: 
8 
H 
A.! 
..:X: 
C) 0.1 

0.05 

0.02 

0.01 

FIGURE VIII-1 

CAPITAL COST 
SOUR WATER STRIPPING 

10,000 50,000 

REFINERY CAPACITY (BPD) 

LEGEND: 

200,000 

1- High nitrogen crude installations 
2- New installations for H2 S stripping 
3- Revisions for NH3 stripping 

Reference 31 
7n 



960 • 

r-

840 

r-

720 

v 
600 

- I 
~ 
Pol 
(.!) 

.. r-
l'il 

~ 480 

~ 
1-=1 
~ 

~ 
t- I 

en 
360 I • 

r-

• 240 

t- I 
120 J 

/ • - • 
~ • _I_ I I ..1 0 

0 40 80 120 160 200 

REFINERY CAPACITY, 1000 BBL/DAY 

FIGURE VIII-2 

REFINERY CAPACITY VS. SOUR ~'lATER FLOW RATE 

71 



(calculated from Consumer Price Index) to update the figures 